
109110-00 60701-251

ILLUSTRATED
PARTS LIST

W15000KE/A



209110-00 60701-251

ENGINE & GENERATOR
ASSEMBLY

 REF # PART NUMBER QTY DESCRIPTION

 1 16039-000 1 Engine, Kohler, 25 h.p.
    Model CH25S
 2 62939-001 1 Welded Cradle
 3 63250-002 1 Upper Engine Air Baffl e
 4 15287-008 1 Air Seal
 5 98355-001 1 Generator Mounting Channel
 
 6 62825-007 1 Tubular Split Spacer
 7 57580-000 1 ½”-13 X 1.5” Bolt
 8 636-000 1 ½” Split Washer
 9 63250-001 1 Lower Engine Baffl e
 10 91658-007 2 3/8”-16 X 2.5” Bolt

 11 98806-000 8 2” O.D. Washer
 12 3288-000 2 3/8”-16 X 3.5” Bolt
 13 98807-000 4 Shock Mount
 14 24-786-19 1* Muffl er Kit
 NI RC12YC 2 Champion Spark Plug



309110-00 60701-251

 NI 62930-001 1 Battery Tray
 NI 15767-004 1 Positive (+) Battery Cable
 NI 15767-005 1 Negative (-) Battery Cable
 NI 62486-000 1 Grommet
 NI 15295-001 1 Battery Hold Down Kit

 NI Not Illustrated
 * Kohler Part #

 REF # PART NUMBER QTY DESCRIPTION

FUEL SYSTEM ASSEMBLY

 REF # PART NUMBER QTY DESCRIPTION

 1 Reference 1* Fuel Tank Cap
 2 5205002S 1** Oil Filter
 3 2405010S 1** Fuel Filter
 4 40078-019 1 ¼” I.D. Fuel Hose
 5 91747-000 1 Hose Fuel Fitting



409110-00 60701-251

 6 63086-001 1 Fuel Tank Support Panel
 7 63207-002 1 12 Gallon Fuel Tank
 8 99346-000 4 Adhesive Backed Foam
 9 9769-109 1 Lead Wire Assembly
 * Supplied with Tank

 ** Kohler Part number
       Maintenance Kits available from Kohler.  Includes Air Filter, Spark Plugs,
       Fuel Filter, Oil Filter, Engine Oil.  Kohler part number 2478902.
       
        http://www.kohler-engine-parts.opeengines.com/index.php?main_
page=product_info&cPath=399&products_id=7366

 REF # PART NUMBER QTY DESCRIPTION

RECEPTACLE BOX
ASSEMBLY



509110-00 60701-251

REF # PART NUMBER QTY DESCRIPTION

 1 64045-006 2 Mounting Strap
 2 56279-000 2 20A 120V Receptacle
 3 15147-002 2 20A 120V GFCI Receptacle
 4 56281-000 1 20A 240V Receptacle
 5 64045-002 1 Mounting Strap

 6 91889-000 1 50A 120/240V Receptacle
 7 62486-000 1 Grommet
 8 57030-001 1 20A Circuit Breaker
 9 57030-000 1 50A Circuit Breaker
 10 64833-000 1 Ground Lug

 11 21975-000 2 Lock Washer
 12 456-000 1 Hex Nut
 13 62487-002 2 FT Wire Loom
 14 63035-002 1 Front Panel
 15 63040-001 1 Rear Panel

 16 63040-002 1 Cover Panel

GENERATOR ASSEMBLY



609110-00 60701-251

REF # PART NUMBER QTY DESCRIPTION

 1 55438-021 1 End Cover
 2 15193-000 1 5/16-18 Hex Nut
 3 23404-000 1 Fan
 4 97288-001 1 Field Ring & Bracket Assy
 5 59062-000 1 Bearing

 6 63252-004 1 Armature Assembly
 7 55493-001 1 Mounting Bracket
 8 23197-032 1 5/16-18 X 14.75” Stud
 9 24707-000 4 7/16-14 X 1 Cap Screw
 10 51434-000 4 5/16-18 X 2.88” Stud

 11 63938-001 1 Field Coil Right Side
 12 63938-000 1 Field Coil Left Side
   Coils viewed from Bearing End
 13 97627-001 1 Flat Washer
 14 23558-000 1 Flat Washer
 NI 43473-000 2 Pole Shoe Assembly

 NI Not Illustrated

BRUSH ASSEMBLY



709110-00 60701-251

REF # PART NUMBER QTY DESCRIPTION

 1 24981-000 16 AC Brush
 2 23500-002 16 Brush Holder
 3 62486-000 1 Grommet
 4 41221-000 3 Capacitor
 NI 53976-000 1 Bridge Rectifi er

 NI 63940-000 1 Left Side Brush Rack Assy
 NI 63940-001 1 Right Side Brush Rack Assy
 NI Not Illustrated

DOLLY KIT ASSEMBLY

REF # PART NUMBER QTY DESCRIPTION

 1 59777-002 10 Tubing Clamp
 2 21159-000 2 Handle Grip
 3 15956-000 2 Rubber Foot
 4 43657-001 2 Tire and Hub
 5 64327-000 2 Hubcap

 6 1178-000 2 Washer
 7 59778-000 2 .75 O.D. Tubing Clamp
 8 64326-001 1 Axle



809110-00 60701-251

DECALS & LIFTING KIT
REF # PART NUMBER QTY DESCRIPTION

 NI 64214-044 2 Winco Industrial Decal
 NI 15209-000 1 “Danger” Decal Set
 NI 63941-001 1 Hot Surface Decal
 NI 64441-001 1 Lifting Kit
 NI Not Illustrated

DECALS & LIFTING KIT

WIRING DIAGRAM

        
                                                          
225 S. CORDOVA AVE.
LECENTER, MN  56057
507-357-6821
SERVICE DEPT.
507-357-6831

RESISTANCE READINGS:

COILS:  25 TO 27.9 OHMS

ARMATURE:  .07 TO .08 OHMS


